RC 8C 2023 <2023><F9799W9>

EXHAUST SYSTEM
62288
w
A\N
N\
!
=
N
® 2 A
A\t Y/ [ =/
&-—' Vf‘- pr A | / -',!
v - [:> i 7/ \ ‘
[/t
S Ge
o\ ST @
@Y T
Y / f )
._‘- ‘ T N . -
'_ :./' @
Pos Part Number Description Additional Text Quantity
1 A65305883000 Silencer street 1.00
2 A65305008025 Cylinder head screw M8x25 hex 1.00
3 A61805088000 Muffler bracket rear right 1.00
5 64105005000 Exhaust gasket 2.00
6 A65305008001 Hex nut DIN 985 - M 8 - A2 4.00
7 63541090000 02 Sensor LSF 4 1.00
8 63541190000 02 Sensor LSF 4 1.00
9 63505015000 stud screw 835 M8x25 - 10.9 4.00
10 A61805007044 manifold cpl 1.00
11 A61805008000 MANIFOLD REAR 1.00
12 77003013050 WASHER 8,5X18X1 INOX 2.00
13 A65303008008 Hexagon nut, self-locking M8 1.00
14 A61805007066 Mainfold flange 1.00
15 57305016000 EXHAUST-SPRING WITH RUBBER 02 8.00
16 A61805008010 Holder manifold rear 1.00



